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LIST OF CERTIFICATES ENCLOSED: 
 

1. Certified ISO 9001 JABE 

2. Waterproofing Tests of different Sizes Rivestop 

3. Waterproofing of the Rivestop at 3 bar (0.3MPa) 

4. Waterproofing of the Rivestop with ageing at 3 bar (0,3MPa) 

5. Waterproofing of the Rivestop with ageing at high temperature at 2.5bar 

6. Waterproofing of the Rivestop with ageing at low temperature at 2.5bar 

7. Waterproofing of the Rivestop with ageing  in acid soluation at 2 bar 

8. Waterproofing of the Rivestop with ageing  in saline solution at 2bar 

9. Rubber Ozone Resistance 

10. Relaxation after rubber ageing in water 

11. Rubber ageing when immersed in water 

12. Compressive strength of concrete 

13. Concrete moisture expansion and shrinkage 

14. Water absorption by capillary action in concrete 

15. Isolation acoustic test 

 





 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D21X33 PZ  
Waterproofing of the Rivestop

at 30 meters of water column (mWc)

Description/Size: Rivestop 
D21x33 PZ

Hole Diameter: 22mm

Materials: EPDM  

Plastic washer

Rivet 
aluminum/
zinc coated
steel

Test Date: 11-01-2017

Method

Waterproofing
Testing 
Instruction
JABE 

Test
Waterproofing
at 30meters of 
water

Laboratory
Test report:

2017-01-12

Testing Laboratory:

Date of testing:

Start Date: 11-01-2017
End Date: 12-01-2017

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-
of 24 h at 23ºC and 50% HR.

The samples are applied inside of 
the hole of the concrete device 
(with tube inside) according to the  
rivet gun assembly instructions.

For this test, we make a previous  
hydrostatic assembly  that allows you 
to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 
sis subjected to a hydrostatic pressure of work 
through a closed water circuit (at the time of filling
of water all the circuit check that air is eliminated) 
located in the rear of the concret device, isolating  
the device test object.

The sample is subjected to a first pressure (Pi) of 
0,5bar (5mWc) and will be increasing in steps of
pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 
(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration
of the test is 2 hours.

The test finishes when it detects any failure/leak in 
any of the samples.

METHODOLOGY:

Review Date:
12-01-2017

SAMPLE DETAILS REQUIRED TESTING

Identification:



 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D21X33 PS  
Waterproofing of the Rivestop

at 30 meters of water column (mWc)

Description/Size: Rivestop 
D21x33 PS

Hole Diameter: 22mm

Materials: EPDM  

Plastic washer

Rivet 
aluminum/
stainless steel

Test Date: 12-20-2016

Method

Waterproofing
Testing 
Instruction
JABE 

Test
Waterproofing
at 30meters of 
water

Laboratory
Test report:

2016-12-22

Testing Laboratory:

Date of testing:

Start Date: 12-20-2016
End Date: 12-22-2016

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-
of 24 h at 23ºC and 50% HR.

The samples are applied inside of 
the hole of the concrete device 
(with tube inside) according to the  
rivet gun assembly instructions.

For this test, we make a previous  
hydrostatic assembly  that allows you 
to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 
sis subjected to a hydrostatic pressure of work 
through a closed water circuit (at the time of filling
of water all the circuit check that air is eliminated) 
located in the rear of the concret device, isolating  
the device test object.

The sample is subjected to a first pressure (Pi) of 
0,5bar (5mWc) and will be increasing in steps of
pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 
(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration
of the test is 2 hours.

The test finishes when it detects any failure/leak in 
any of the samples.

METHODOLOGY:

Review Date:
12-22-2016

SAMPLE DETAILS REQUIRED TESTING

Identification:



 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D21X48 PS  
Waterproofing of the Rivestop

at 30 meters of water column (mWc)

Description/Size: Rivestop 

D21x48PS

Hole Diameter: 24mm

Materials: EPDM  

Batch 41105

Plastic washer

Rivet 

aluminum/

stainless steel

Test Date: 06-02-2015

Method

Waterproofing

Testing 

Instruction

JABE 

Rev 03-04-2015 

Test

Waterproofing

at 30 meters of 

water

Laboratory

Test report:

2015-0602

Testing Laboratory:

Date of testing:

Start Date: 06-02-2015 

End Date: 06-04-2015

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-

of 24 h at 23ºC and 50% HR.

The samples are applied inside of 

the hole of the concrete device 

(with tube inside) according to the  

rivet gun assembly instructions.

For this test, we make a previous  

hydrostatic assembly  that allows you 

to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 

sis subjected to a hydrostatic pressure of work 

through a closed water circuit (at the time of filling

of water all the circuit check that air is eliminated) 

located in the rear of the concret device, isolating  

the device test object.

The sample is subjected to a first pressure (Pi) of 

0,5bar (5mWc) and will be increasing in steps of

pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 

(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration

of the test is 2 hours.

The test finishes when it detects any failure/leak in 

any of the samples.

METHODOLOGY:

Review Date:
06-04-2015

SAMPLE DETAILS REQUIRED TESTING

Identification:



 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D21X48 PZ  
Waterproofing of the Rivestop

at 30 meters of water column (mWc)

Description/Size: Rivestop 

D21x48 PZ

Hole Diameter: 24mm

Materials: EPDM 

Batch 41105

Plastic washer

Rivet 

aluminum/zinc

coated steel

Test Date: 06-02-2015

Method

Waterproofing

Testing 

Instruction

JABE 

Rev 03-04-2015 

Test

Waterproofing

at 30 meters of 

water

Laboratory

Test report:

2015-0602

Testing Laboratory:

Date of testing:

Start Date: 06-02-2015 

End Date: 06-04-2015

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-

of 24 h at 23ºC and 50% HR.

The samples are applied inside of 

the hole of the concrete device 

(with tube inside) according to the  

rivet gun assembly instructions.

For this test, we make a previous  

hydrostatic assembly  that allows you 

to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 

sis subjected to a hydrostatic pressure of work 

through a closed water circuit (at the time of filling

of water all the circuit check that air is eliminated) 

located in the rear of the concret device, isolating  

the device test object.

The sample is subjected to a first pressure (Pi) of 

0,5bar (5mWc) and will be increasing in steps of

pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 

(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration

of the test is 2 hours.

The test finishes when it detects any failure/leak in 

any of the samples.

METHODOLOGY:

Review Date:
06-04-2015

SAMPLE DETAILS REQUIRED TESTING

Identification:



 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D24X50 PS  
Waterproofing of the Rivestop

at 40 meters of water column (mWc)

Description/Size: Rivestop 

D24x50 PS

Hole Diameter: 27mm

Materials: EPDM  

Batch 41105

Plastic washer

Rivet 

aluminum/

stainless steel

Test Date: 06-02-2015

Method

Waterproofing

Testing 

Instruction

JABE 

Rev 03-04-2015 

Test

Waterproofing

at 40 meters of 

water

Laboratory

Test report:

2015-0602

Testing Laboratory:

Date of testing:

Start Date: 06-02-2015 

End Date: 06-05-2015

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-

of 24 h at 23ºC and 50% HR.

The samples are applied inside of 

the hole of the concrete device 

(with tube inside) according to the  

rivet gun assembly instructions.

For this test, we make a previous  

hydrostatic assembly  that allows you 

to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 

sis subjected to a hydrostatic pressure of work 

through a closed water circuit (at the time of filling

of water all the circuit check that air is eliminated) 

located in the rear of the concret device, isolating  

the device test object.

The sample is subjected to a first pressure (Pi) of 

0,5bar (5mWc) and will be increasing in steps of

pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 

(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration

of the test is 2 hours.

The test finishes when it detects any failure/leak in 

any of the samples.

METHODOLOGY:

Review Date:
06-05-2015

SAMPLE DETAILS REQUIRED TESTING

Identification:



 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D27X50 PS  
Waterproofing of the Rivestop

at 40 meters of water column (mWc)

Description/Size: Rivestop 

D27x50 PS

Hole Diameter: 30mm

Materials: EPDM 

Batch 220628

Plastic washer

Rivet 

aluminum/

stainless steel

Test Date: 04-04-2016

Method

Waterproofing

Testing 

Instruction

JABE 

Rev 03-04-2015 

Test

Waterproofing

at 40 meters of 

water

Laboratory

Test report:

2016-0404

Testing Laboratory:

Date of testing:

Start Date: 04-04-2016 

End Date: 04-06-2016

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-

of 24 h at 23ºC and 50% HR.

The samples are applied inside of 

the hole of the concrete device 

(with tube inside) according to the  

rivet gun assembly instructions.

For this test, we make a previous  

hydrostatic assembly  that allows you 

to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 

sis subjected to a hydrostatic pressure of work 

through a closed water circuit (at the time of filling

of water all the circuit check that air is eliminated) 

located in the rear of the concret device, isolating  

the device test object.

The sample is subjected to a first pressure (Pi) of 

0,5bar (5mWc) and will be increasing in steps of

pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 

(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration

of the test is 2 hours.

The test finishes when it detects any failure/leak in 

any of the samples.

METHODOLOGY:

Review Date:
06-04-2016

SAMPLE DETAILS REQUIRED TESTING

Identification:



 

 

  
 

ISO 9001 certified company
approved by Bureau Veritas

CERTIFICATE PRESSURE TEST

RIVESTOP D30X66 SS  
Waterproofing of the Rivestop

at 40 meters of water column (mWc)

Description/Size: Rivestop 

D30x66 SS

Hole Diameter: 36mm

Materials: EPDM  

Batch 220628

Plastic washer

Rivet 

aluminum/

stainless steel

Test Date: 03-18-2016

Method

Waterproofing

Testing 

Instruction

JABE 

Rev 03-04-2015 

Test

Waterproofing

at 40 meters of 

water

Laboratory

Test report:

2016-0318

Testing Laboratory:

Date of testing:

Start Date: 03-18-2016 

End Date: 03-21-2016

RESULT:

OK, NO LEAKS

The samples are conditioned a minimum-

of 24 h at 23ºC and 50% HR.

The samples are applied inside of 

the hole of the concrete device 

(with tube inside) according to the  

rivet gun assembly instructions.

For this test, we make a previous  

hydrostatic assembly  that allows you 

to test the 3 samples simultaneously.

The sample, by the side of the rubber cap, 

sis subjected to a hydrostatic pressure of work 

through a closed water circuit (at the time of filling

of water all the circuit check that air is eliminated) 

located in the rear of the concret device, isolating  

the device test object.

The sample is subjected to a first pressure (Pi) of 

0,5bar (5mWc) and will be increasing in steps of

pressure time already defined.

From 0,5bares (5mWc) of pressure until 1 bar 

(10mWc) lthe duration of the test is 24 hours.

From 2 bar pressure (20mWc) of pressure the duration

of the test is 2 hours.

The test finishes when it detects any failure/leak in 

any of the samples.

METHODOLOGY:

Review Date:
03-21-2016

SAMPLE DETAILS REQUIRED TESTING

Identification:



Testing Laboratory :  
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��������	
����� Rivestop  
OF2012-191 
Batch 11015 


��	�������� Rivestop 

����� 12-4677-395  
Receiving the samples 

Sample details 
�������� Waterproofing 

of the Rivestop 
at 30 mWc  

Required Testing 

Result :   

OK, No leaks  
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Testing Laboratory :  
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��������	
����� Rivestop  
OF2012-191 
Batch 11015 


��	�������� Rivestop 

����� 12-4677-395  
Receiving the samples 

Sample Details 

�������� Waterproofing of the 
Revistop with ageing at 

30 mWc  

Required Testing 

Result :   

OK, No leaks  
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Testing Laboratory :  
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��������	
����� Rivestop  
OF2012-191 
Batch 11015 


��	�������� Rivestop 

����� 12-4677-395  
Receiving the sample 

Sample Details 

�������� Waterproofing 
after ageing  

at low  
temperatures 

Required Testing 

Result :   

OK, No leaks  
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�������� Waterproofing 
after ageing  

at low  
temperatures 

Required Testing 

Testing Laboratory :  
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OF2012-191 
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��	�������� Rivestop 

����� 12-4677-395  
Receiving the sample 

Sample Details 

Result :   

OK, No leaks  
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Testing Laboratory :  
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����� Rivestop  
OF2012-191 
Batch 11015 


��	�������� Rivestop 

����� 12-4677-395  
Receiving the sample 

Sample details 

�������� Waterproo-
fing after 

ageing at low 
temperatures 

Required testing 

Result :   

OK, No leaks  
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����� Rivestop  
OF2012-191 
Batch 11015 


��	�������� Rivestop 

����� 12-4677-395  
Receiving the sample 

Sample Details 

�������� Waterproofing 
after ageing at 

low tempera-
tures 

Required Testing 

Result :   

OK, No leaks  
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Testing Laboratory :  

 

 

 

 

 

 

��������	��



�������	

���--�

./���
,�
������

��������	�
��	��	��


0,.
� ����


�	�

�����
���


���"�!1 


��������	
����� M-11066 EPDM  
lote 11015 


��	�������� Dark Rubber 

����� 120326/11 

Sample Details 

�������� Ozone  
Strength 
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�����
������������	��������

�������������������

Required Testing 

Result :  No Cracks 

Specified  :  no cracks 
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Testing Laboratory :  
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����� M-11066 EPDM  
Batch 11015 


��	�������� Dark Rubber 

����� 120326/11 

Sample Details 
�������� Relaxation 

after rubber 
ageing in water 
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Required Testing 

Result :  +14 % 
 

Specified :  30% maximum 
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Testing Laboratory :  
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����� M-11066 EPDM  
batch 11015 


��	�������� Dark Rubber 

����� 120326/11 

Sample Details 
������� Ageing  

in water 
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Required Testing 

Result :  +2.5 % 
 

Specified  :  between -3%  and  +5% 
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Testing Laboratory :  
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UNE-EN 12390-3


�	�

�����
���


��� !""��#!


��������	
����� Concrete 


��	�������� Concrete Test-
Tube 

����� 12-4677-395  
Acta Recepcion Muestras 

Sample Details 

������� UNE-EN 
12390-3 

�������� Compression 
strength  

 of  
Concrete 

Required Testing 

Result:   

Average = 56.5 MPa 
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Testing Laboratory :  
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EN 772-14:2002
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��������	
����� Concrete 


��	�������� Concrete Test-
Tube 

����� 12-4677-395  
Receiving the sample 

Sample Details  
������� EN 772-14:2002 

�������� Concrete moisture 
expansion and 

shrinkage 

Required Testing 

Result :   
Average coefficient of dryness shrinkage = 0.23mm/m 

Average coefficient of moisture expansion = 0.31mm/m 

Coefficient of total movement= 0.54mm/m 
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Testing Laboratory :  
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EN 772-11:2001


�	�
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���


��� !""��#!


��������	
����� Concrete 
 


��	�������� Concrete Test-
Tube 

����� 12-4677-395  
Receiving the samples 

Sample Details 
������� EN 772-11:2001 

�������� water absorption 
by capillary ac-
tion in concrete 

Required Testing 

Result :   

Average = 1,8 g/(m^2·s) 
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Certificate  

Testing: 
 Acoustic isolation to air noise according  to EN ISO 10140-2:2010 

Identification Sample D21x33PZ  
Description sample Rivestop 

B2017-23-M407 Enclosure with holes sealed with Rivestop 

D21x33PZ 2-faces (photos 13-14) 

Samples Code Samples description 

B2017-23-M406 Enclosure with holes sealed with Rivestop 

D21x33PZ 1-face (photos 11-12) 

B2017-23-M405 Enclosure with perforations according to 9-10 photos 

B2017-23-M404 Enclosure without perforations according to 7-8 photos 

Sample details 

Test : 

 

Test  Date: 

Acoustic isolation to air noise according to 
standard EN ISO 10140-2:2010 

 
April 6, 2017 

Required testing 

Methodology 
 

This test includes the results of the 

trial of acoustic isolation to air noise 

made according to standard EN ISO 

10140-2 of 4 vertical enclosures, 2 of 

them applied with mechanical system 

Rivestop D21x33PZ.    

 

 

This test is made an enclosure 

(through concrete wall) with holes of 

diameter dimensions 2, 8m high 

D22mm 3, 6m long (the sample sur-

face 10, 08 m ^ 2). This enclosure has 

been constructed in a prefabricated 

concrete of 40cm thick frame.        

 

 

 

 

 

 

 

The tests have been performed by 

TECNALIA laboratory (Area Con-

struction-Division services technol-

ogy) in the halls of horizontal trans-

mission of the Area of acoustics of the 

laboratory of Control of Quality of the 

building of the Basque Country Gov-

ernment. 

 

 

Date: 04-06-2017 
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Test Laboratory: 

DEPARTAMENT OF 

E N V I R O N M E N T , 

SPATIAL PLANNING 

AND HOUSING  

Housing Direction  

Laboratory of Building 

Quality Control  

No. Report Laboratory 

B2017-LACUS-

IN-23 

Test Standard 

EN ISO 10140-2:2010 
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Certificate  

Testing: 
 Acoustic isolation to air noise according  to EN ISO 10140-2:2010 
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Results: 
The following results for each test sample:  

*The index of sound reduction, R, in bands of frequencies of third octave between 100 and 5000 Hz, 

in table and graph.  

*The index weighted sound reduction, Rw, calculated according to the standard EN ISO 717‐1, start-

ing at the index of sound reduction, R.  

*The terms of adaptation to the spectrum between 100 and 3150 Hz, C and Ctr, calculated according 

to the standard EN ISO 717‐1, which are the values, in decibels, that must be added to the value of 

the global scale (Rw for example) to take into account the characteristics of a particular noise spec-

trum, such as noise pink (C) and noise of traffic (Ctr).  

 The following global indices, calculated according to the basic document "DB‐HR protection against 

noise", of the technical building code (CTE), starting at the index of sound reduction, R:  

**Global sound reduction index weighted A, RA, between 100 and 5000 Hz, expressed with a digit 

decimal.  

* * Global index weighted sound reduction A, for exterior noise key cars, RA, tr, between 100 and 

5000 Hz and expressed with a number decimal. 

Conclusion: 

The enclosure (concrete wall) with the holes sealed by mechanical system Rivestop 

D21x33PZ give a value of    acoustic insulation Rw = 48 dB, as well as the enclosure 

(concrete wall) original without perforating holes. 

Date: 04-06-2017 

Test Laboratory: 

DEPARTAMENT OF 

E N V I R O N M E N T , 

SPATIAL PLANNING 

AND HOUSING  

Housing Direction  

Laboratory of Building 

Quality Control  

No. Report Laboratory 

B2017-LACUS-

IN-23 

Test Standard 

EN ISO 10140-2:2010 


